

療法名	薬剤	投与量	投与時間	施行日	投与間隔	催吐リスク
tri-TC	パクリタキセル	175mg/m <sup>2</sup>	3時間	d1	21日	高
	カルボプラチン	AUC 6	1時間	d1		
dd-TC	パクリタキセル	80mg/m <sup>2</sup>	1時間	d1,8,15	21日	高
	カルボプラチン	AUC 6	1時間	d1		
wTC	パクリタキセル	80mg/m <sup>2</sup>	1時間	d1,8,15	28日	中
	カルボプラチン	AUC 2	1時間	d1,8,15		
DC	ドセタキセル	70mg/m <sup>2</sup>	1時間	d1	21日	高
	カルボプラチン	AUC 5	1時間	d1		
tri-TC+Bmab	アバスタチン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	高
	パクリタキセル	175mg/m <sup>2</sup>	3時間	d1		
	カルボプラチン	AUC 6	1時間	d1		
Bmab	アバスタチン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	-
Bmab+オラパリブ	アバスタチン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	-
	リムパーザ	300mg/回	1日2回	d1-21		
Doxil+CBDCA	ドキシル	30mg/m <sup>2</sup>	1時間	d1	28日	高
	カルボプラチン	AUC 5	1時間	d1		
GEM+CBDCA	ゲムシタピン	1000mg/m <sup>2</sup>	30分	d1,8	21日	高
	カルボプラチン	AUC 5	1時間	d1		
GEM+Bmab	アバスタチン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	21日	軽
	ゲムシタピン	1000mg/m <sup>2</sup>	30分	d1,8		
CDDP+CPT-11	カンプト	60mg/m <sup>2</sup>	90分	d1,8,15	28日	高
	ランダ	60mg/m <sup>2</sup>	2時間	d1		
NDP+CPT-11	カンプト	60mg/m <sup>2</sup>	90分	d1,8,15	28日	高
	アクブラ	80mg/m <sup>2</sup>	1時間	d1		
GEM	ゲムシタピン	1000mg/m <sup>2</sup>	30分	d1,8,15	28日	軽
Doxil	ドキシル	50mg/m <sup>2</sup>	90分	d1	28日	軽
CPT-11	カンプト	100mg/m <sup>2</sup>	90分	d1,8,15	28日	中
CBDCA	カルボプラチン	AUC 6	1時間	d1	21日	高
Doxil+Bmab	アバスタチン	15mg/kg	初回 90分 2回目 60分 3回目以降 30分	d1	28日	軽
	ドキシル	40mg/m <sup>2</sup>	90分	d1		
PTX+NDP	パクリタキセル	175mg/m <sup>2</sup>	3時間	d1	21日	高
	アクブラ	80mg/m <sup>2</sup>	1時間	d1		
GEM+NDP	ゲムシタピン	1000mg/m <sup>2</sup>	30分	d1,8	21日	高
	アクブラ	80mg/m <sup>2</sup>	1時間	d1		
wPTX	パクリタキセル	80mg/m <sup>2</sup>	1時間	d1	7日	軽